
1 

CITY OF NORTH PORT  Contact Person:   Michael Acosta, P.E., Engineering Mgr. 
Utilities Department  Contact Phone:    941-240-8013 
6644 W. Price Blvd. Contact Fax: 941-240-8022 
North Port, Florida 34291 Contact Email:     macosta@cityofnorthport.com 

Reply No Later Than:  February 25, 2022 @ 2:00 p.m. (EST) 

REQUEST FOR LETTERS OF INTEREST 

CITY OF NORTH PORT  
DRYING BED AT THE SOUTHWEST WATER RECLAMATION FACITLTY 

The City of North Port Utilities Department (NPU) is currently accepting letters of interest from firms for 
Professional Engineering Services for NPU, Category 1. 

INTENT: It is the intention of NPU to secure the professional services of a qualified firm to design, permit, provide 
[...]
Revised permit number FLA984841-004 accompanies this letter. 

All other conditions of the permit shall remain unchanged. This letter shall be attached to the 

permit and made part thereof. 

 

NOTICE OF RIGHTS 

This action is final and effective on the date filed with the Clerk of the Department unless a petition for an 

administrative hearing is timely filed under Sections 120.569 and 120.57, F.S., before the deadline for 

filing a petition. On the filing of a timely and sufficient petition, this action will not be final and effective 

until further order of the Department. Because the administrative hearing process is designed to formulate 

final agency action, the hearing process may result in a modification of the agency action or even denial 

of the application. 

 

Petition for Administrative Hearing 

A person whose substantial interests are affected by the Department's action may petition for an 

administrative proceeding (hearing) under Sections 120.569 and 120.57, F.S. Pursuant to Rules 28-

106.201 and 28-106.301, F.A.C., a petition for an administrative hearing must contain the following 

information:  

(a) The name and address of each agency affected and each agency's file or identification number, if 

known; 

(b) The name, address, any e-mail address, any facsimile number, and telephone number of the 

petitioner, if the petitioner is not represented by an attorney or a qualified representative; the 

name, address, and telephone number of the petitioner's representative, if any, which shall be the 

address for service purposes during the course of the proceeding; and an explanation of how the 

petitioner's substantial interests will be affected by the agency determination; 

(c) A statement of when and how the petitioner received notice of the agency decision; 

(d) A statement of all disputed issues of material fact. If there are none, the petition must so indicate; 

mailto:rnewkirk@cityofnorthport.com
mailto:rnewkirk@cityofnorthport.com


Southwest WRF 

FLA984841-004-DWF 

Page 2 

 
(e) A concise statement of the ultimate facts alleged, including the specific facts that the petitioner 

contends warrant reversal or modification of the agency's proposed action; 

(f) A statement of the specific rules or statutes that the petitioner contends require reversal or 

modification of the agency's proposed action, including an explanation of how the alleged facts 

relate to the specific rules or statutes; and 

(g) A statement of the relief sought by the petitioner, stating precisely the action that the petitioner 

wishes the agency to take with respect to the agency's proposed action. 

The petition must be filed (received by the Clerk) in the Office of General Counsel of the Department at 

3900 Commonwealth Boulevard, Mail Station 35, Tallahassee, Florida 32399-3000, or via electronic 

correspondence at Agency_Clerk@dep.state.fl.us. Also, a copy of the petition shall be mailed to the 

applicant at the address indicated above at the time of filing. 

 

Time Period for Filing a Petition 

In accordance with Rule 62-110.106(3), F.A.C., petitions for an administrative hearing by the applicant 

and persons entitled to written notice under Section 120.60(3), F.S., must be filed within 14 days of 

receipt of this written notice. Petitions filed by any persons other than the applicant, and other than those 

entitled to written notice under Section 120.60(3), F.S., must be filed within 14 days of publication of the 

notice or within 14 days of receipt of the written notice, whichever occurs first. You cannot justifiably 

rely on the finality of this decision unless notice of this decision and the right of substantially affected 

persons to challenge this decision has been duly published or otherwise provided to all persons 

substantially affected by the decision. While you are not required to publish notice of this action, you may 

elect to do so pursuant Rule 62-110.106(10)(a), F.A.C. 

 

The failure to file a petition within the appropriate time period shall constitute a waiver of that person's 

right to request an administrative determination (hearing) under Sections 120.569 and 120.57, F.S., or to 

intervene in this proceeding and participate as a party to it. Any subsequent intervention (in a proceeding 

initiated by another party) will be only at the discretion of the presiding officer upon the filing of a motion 

in compliance with Rule 28-106.205, F.A.C. If you do not publish notice of this action, this waiver may 

not apply to persons who have not received a clear point-of-entry. 

 

Extension of Time 

Under Rule 62-110.106(4), F.A.C., a person whose substantial interests are affected by the Department's 

action may also request an extension of time to file a petition for an administrative hearing. The 

Department may, for good cause shown, grant the request for an extension of time. Requests for extension 

of time must be filed with the Office of General Counsel of the Department at 3900 Commonwealth 

Boulevard, Mail Station 35, Tallahassee, Florida 32399-3000, or via electronic correspondence at 

Agency_Clerk@dep.state.fl.us, before the deadline for filing a petition for an administrative hearing. A 

timely request for extension of time shall toll the running of the time period for filing a petition until the 

request is acted upon. 

 

Mediation 

Mediation is not available in this proceeding. 

 

Judicial Review 

Once this decision becomes final, any party to this action has the right to seek judicial review pursuant to 

Section 120.68, F.S., by filing a Notice of Appeal pursuant to Florida Rules of Appellate Procedure 9.110 

and 9.190 with the Clerk of the Department in the Office of General Counsel (Station #35, 3900 

Commonwealth Boulevard, Tallahassee, Florida 32399-3000) and by filing a copy of the Notice of 



Southwest WRF 

FLA984841-004-DWF 

Page 3 

 
Appeal accompanied by the applicable filing fees with the appropriate district court of appeal. The notice 

must be filed within 30 days from the date this action is filed with the Clerk of the Department. 

 

 

EXECUTION AND CLERKING 

Executed in Ft. Myers, Florida. 

STATE OF FLORIDA DEPARTMENT OF ENVIRONMENTAL PROTECTION 

 

 

 

__  

Jon M. Iglehart 

Director of District Management 

 

Attachment: 

Permit Number: FCERTIFICATE OF SERVICE 

The undersigned duly designated deputy clerk hereby certifies that this document and all attachments 

were sent on the filing date below to the following listed persons: 

 

Ashley Miele, P.E. Kimley-Horn & Associates, Inc., ashley.miele@kimley-horn.com 

Madeline Kender, Kimley-Horn & Associates, Inc., madeline.kender@kimley-horn.com 

 

FILING AND ACKNOWLEDGMENT 

FILED, on this date, pursuant to Section 120.52, F. S., with the designated Department Clerk, receipt of 

which is hereby acknowledged. 

 

 

 

           March 17, 2020  

             Clerk                       Date 
 

mailto:ashley.miele@kimley-horn.com
mailto:ashley.miele@kimley-horn.com
mailto:madeline.kender@kimley-horn.com
mailto:madeline.kender@kimley-horn.com


STATE OF FLORIDA 

DOMESTIC WASTEWATER FACILITY PERMIT 

PERMITTEE: PERMIT NUMBER: FLA984841 

City of North Port FILE NUMBER: FLA984841-004-DWF 

REVISION DATE: March 17, 2020 

RESPONSIBLE OFFICIAL: EFFECTIVE DATE: November 25, 2019 

Rick Newkirk, Utilities Director 

6644 West Price Blvd. 

North Port, Florida   34291 

rnewkirk@cityofnorthport.com 

EXPIRATION DATE: November 24, 2024 

FACILITY: 

Southwest WRF 

US 41 and River Rd 

Sarasota, FL 34231 

Sarasota County 

Latitude: 27 02' 20.17" N, Longitude: 82 18' 15.46" W 

This permit is issued under the provisions of Chapter 403, Florida Statutes (F.S.), and applicable rules of the Florida 

Administrative Code (F.A.C.).  This permit does not constitute authorization to discharge wastewater other than as expressly 

stated in this permit.  This permit is accompanied by an Administrative Order, pursuant to paragraphs 403.088(2)(e) and (f), 

Florida Statutes.  Compliance with Administrative Order, AO-FLA984841-003, is a specific requirement of this permit.  The 

above-named permittee is hereby authorized to construct and operate the facilities in accordance with the documents attached 

hereto and specifically described as follows: 

WASTEWATER TREATMENT: 

A 4.0 million gallons per day (MGD) annual average daily flow (AADF), Modified Ludzack-Ettinger (MLE), domestic 

wastewater treatment plant.  This facility is to be constructed in two 2-MGD phases.  The major units of the facility are 

headworks, MLE biological treatment, filtration, high-level disinfection, reject storage, and residual storage and pumping. 

 

Phase I:  A headworks structure with four influent channels (two mechanical screens). one bypass channel with a manual bar 

screen. and a single stacked tray grit removal system; two MLE basins, each with a 0.120 million gallon (MG) anoxic zone 

and 0.340 MG aeration zone for a total volume of 0.46 MG; two secondary clarifiers, each with a volume of 0.298 MG and a 

surface area of 3,318 square feet; two deep bed filters of 525 square feet; two chlorine contact chambers of 54,000 gallons 

each; an aerobic digester that is divided equally in two basins with a total volume of 0.364 MG; a centrifuge; chemical feed 

systems; a 2.0 MG reject tank; and a Class 1 deep injection well with a minimum capacity of 4.0 MGD to dispose of wet 

weather flows from the system.   

 

Phase II:  The Southwest Wastewater Reclamation Facility (SWWWRF) will be permitted to treat 4.0 MGD AADF when the 

following facilities are installed: The addition of a third mechanical bar screen in the headworks; two MLE basins, each with 

a 0.120 MG anoxic zone and 0.340 MG aeration zone; a third deep bed filter of 525 square feet; and one additional CCC with 

a capacity of 54,000 gallons; a second centrifuge; and a 2.0 MG reject water ground storage tank.  

REUSE OR DISPOSAL: 

Underground Injection U-001: An underground injection well system consisting of one Class I underground injection well 

discharging to Class G-IV ground water.  The permit for the injection well is 0361012-001-UC/IX, WACS ID: 105134.  The 

well is permitted to accept a maximum flow of 12.0 MGD of domestic wastewater from the facility.  The Underground 

Injection Well System U-001 is located approximately at latitude 27 02' 18.89" N, longitude 82 18' 13.96" W.   

 

FLORIDA DEPARTMENT O F 

Environmental Protection 
 

South District Office 

2295 Victoria Ave, Suite 364 

Ft. Myers, Florida 33901-3875 

 

Ron DeSantis 
Governor 

 

Jeanette Nuñez 

Lt. Governor 

 

Noah Valenstein 

Secretary 

mailto:rnewkirk@cityofnorthport.com


PERMITTEE: City of North Port PERMIT NUMBER: FLA984841 

FACILITY: Southwest WRF PA FILE NUMBER: 

 

FLA984841-004-DWF 

Page 2 of 17 

 

Land Application R-001: The facility provides reclaimed water to the West Villages Reuse Distribution System, permitted 

under number FLAB07114.  

IN ACCORDANCE WITH: The limitations, monitoring requirements, and other conditions set forth in this cover sheet and 

Part I through Part IX on pages 1 through 17 of this permit.



PERMITTEE: City of North Port PERMIT NUMBER: FLA984841 

FACILITY: Southwest WRF PA FILE NUMBER: 

 

FLA984841-004-DWF 

Page 3 of 17 

 

I. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS   

 

A. Effluent Systems 

1. During the period beginning on the effective date and lasting through the expiration date of this permit, the permittee 

is authorized to discharge effluent U-001 and R-001.  Such discharge shall be limited and monitored by the 

permittee as specified below and reported in accordance with Permit Condition I.B.8:  

 Reclaimed Water Condition Monitoring Requirements  

Parameter Units 

Max./

Min Limit Statistical Basis 

Frequency 

of Analysis Sample Type 

Monitoring 

Site 

Number Notes 

Flow (to reuse 

system) 
MGD 

Max 

Max 

4.82 

Report 

Annual Average 

Monthly Average 
Continuous 

Recording 

Flow Meter 

with 

Totalizer 

FLW-02 

See 

I.A.5 

and 

I.A.13 

Flow (to injection 

well) 
MGD 

Max 

Max 

12.0 

Report 

Annual Average 

Monthly Average 
Continuous 

Recording 

Flow Meter 

with 

Totalizer 

FLW-03 
See 

I.A.5 

BOD, 

Carbonaceous 5 

day, 20C 
mg/L 

Max 

Max 

Max 

Max 

20.0 

30.0 

45.0 

60.0 

Annual Average 

Monthly Average 

Weekly Average 

Single Sample 

Weekly 16-hr FPC EFA-01  

Solids, Total 

Suspended 
mg/L Max 5.0 Single Sample 

Daily; 24 

hours 
Grab EFB-01  

Coliform, Fecal 
#/100mL Max 25 Single Sample 

Daily; 24 

hours 
Grab EFA-01  

Coliform, Fecal 
#/100mL Max 25 Single Sample 

Daily; 24 

hours 
Grab EFA-02 

See 

I.A.12 

Coliform, Fecal, % 

less than detection 
percent Min 75 Monthly Total 

Daily; 24 

hours 
Calculated EFA-01 

See 

I.A.6 

Coliform, Fecal, % 

less than detection 
percent Min 75 Monthly Total 

Daily; 24 

hours 
Calculated EFA-02 

See 

I.A.6 

and 

I.A.12 

pH 
s.u. 

Min 

Max 

6.0 

8.5 

Single Sample 

Single Sample 
Continuous Meter EFA-01 

See 

I.A.4 

Chlorine, Total 

Residual (for 

disinfection) 
mg/L Min 1.0 Single Sample Continuous Meter EFA-01 

See 

I.A.7 

and 

I.A.10 

Chlorine, Total 

Residual (for 

disinfection) mg/L Min 1.0 Single Sample Continuous Meter EFA-02 

See 

I.A.7, 

I.A.10 

and 

I.A.12 

Turbidity 

NTU Max Report Single Sample Continuous Meter EFB-01 

See 

I.A.8 

and 

I.A.10 

Giardia 

cysts/100L Max Report Single Sample 

Bi-

annually; 

every 2 

years 

Grab EFA-01 
See 

I.A.11 

Cryptosporidium 

#/100mL Max Report Single Sample 

Bi-

annually; 

every 2 

years 

Grab EFA-01 
See 

I.A.11 



PERMITTEE: City of North Port PERMIT NUMBER: FLA984841 

FACILITY: Southwest WRF PA FILE NUMBER: 

 

FLA984841-004-DWF 

Page 4 of 17 

 

2. Effluent samples shall be taken at the monitoring site locations listed in Permit Condition I.A.1 and as described 

below: 

 

Monitoring Site Number 
 

Description of Monitoring Site 

FLW-02 Master flow meter for the reuse system 

FLW-03 Flow meter for the injection well. 

EFA-01 Common Effluent channel of the chlorine contact basin 
EFB-01 Clearwell of the effluent filters 
EFA-02 Discharge at Phase II chlorine contact chamber (western chamber) 

3. Disinfection is not required for discharge to Class G-IV waters using Class I wells.  However, the permittee 

must maintain the capability for disinfection at a level that is consistent with the alternate disposal mechanism  

approved for this facility pursuant to Rule 62-600.540(5), F.A.C. [62-600.540(1)] 

4. Hourly measurement of pH during the period of required operator attendance may be substituted for continuous 

measurement.  [62-600.660(1)] 

5. A recording flow meter with totalizer shall be utilized to measure flow and calibrated at least once every 12 

months.  [62-600.200(25)]  

6. To report the "% less than detection," count the number of fecal coliform observations that were less than 

detection, divide by the total number of fecal coliform observations in the month, and multiply by 100% (round 

to the nearest integer).  [62-600.440(6)(a)] 

7. The minimum total chlorine residual shall be limited as described in the approved operating protocol, such that 

the permit limitation for fecal coliform bacteria will be achieved.  In no case shall the total chlorine residual be 

less than 1.0 mg/L.  [62-600.440(6)(b)][62-610.460(2)][62-610.463(2)] 

8. The maximum turbidity shall be limited as described in the approved operating protocol, such that the permit 

limitations for total suspended solids and fecal coliforms will be achieved.  [62-610.463(2)] 

9. The treatment facilities shall be operated in accordance with all approved operating protocols.  Only reclaimed 

water that meets the criteria established in the approved operating protocol(s) may be released to system storage 